SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4824 47.16 -26.84 74 72.38 31.45 11.52 68.19 - - P H
11025 50.09 -23.91 74 60.8 40.24 17.05 68 - - P H
11025 39.26 -14.74 54 49.97 40.24 17.05 68 - - A H
14490 51.21 -22.79 74 57.29 41.76 19.9 67.74 - - P H
14490 42.03 -11.97 54 48.11 41.76 19.9 67.74 - - A H
17985 62.08 -11.92 74 60.5 48.05 22.95 69.42 - - P H
17985 49.48 -4.52 54 47.9 48.05 22.95 69.42 - - A H

H

H

H

802.11g
H
CH 01
4824 47.83 -26.17 74 73.03 31.47 11.52 68.19 - - P \%
2412MHz

11355 50.07 -23.93 74 60.49 39.96 17.33 67.71 - - P \%
11355 39.39 -14.61 54 49.81 39.96 17.33 67.71 - - A Vv
14490 51.48 -22.52 74 57.69 41.63 19.9 67.74 - - P \%
14490 42.01 -11.99 54 48.22 41.63 19.9 67.74 - - A \%
18000 61.46 -12.54 74 59.9 48.01 22.97 69.42 - - P \%
18000 49.46 -4.54 54 47.9 48.01 22.97 69.42 - - A \%

\%

\%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4834 47.4 -26.6 74 72.61 31.45 11.53 68.19 - - P H
7251 57.5 -16.5 74 74.21 36.37 13.74 66.82 214 206 P H
7251 47.88 -6.12 54 64.59 36.37 13.74 66.82 214 206 A H
10860 50.23 -23.77 74 61.29 40.21 16.93 68.2 - - P H
10860 38.8 -15.2 54 49.86 40.21 16.93 68.2 - - A H
12085 55.4 -18.6 74 65.81 39.33 1793 | 67.67 | 263 | 231 P H
12085 44.04 -9.96 54 54.45 39.33 17.93 | 67.67 | 263 | 231 A H
14490 51.63 -22.37 74 57.71 41.76 19.9 67.74 - - P H
14490 42.14 -11.86 54 48.22 41.76 19.9 67.74 - - A H
18000 61.48 -12.52 74 59.5 48.43 22.97 | 69.42 - - P H
18000 49.78 -4.22 54 47.8 48.43 22.97 69.42 - - A H
802.11g
H
CH 02
4834 47.96 -26.04 74 73.12 315 11.53 68.19 - - P \%
2417MHz

7251 56.33 -17.67 74 73.11 36.3 13.74 | 66.82 | 252 | 206 P \Y
7251 47.07 -6.93 54 63.85 36.3 13.74 | 66.82 | 252 | 206 A |V
11370 50.43 -23.57 74 60.8 39.99 17.34 67.7 - - P \%
11370 39.98 -14.02 54 50.35 39.99 17.34 67.7 - - A \%
12085 51.96 -22.04 74 62.31 39.39 17.93 67.67 217 221 P \%
12085 42.83 -11.17 54 53.18 39.39 17.93 67.67 217 221 A \%
14490 51.2 -22.8 74 57.41 41.63 19.9 67.74 - - P Vv
14490 42.13 -11.87 54 48.34 41.63 19.9 67.74 - - A \%
18000 61.56 -12.44 74 60 48.01 22.97 69.42 - - P \%
18000 49.66 -4.34 54 48.1 48.01 22.97 69.42 - - A \%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4844 47.18 -26.82 74 72.35 31.46 11.55 68.18 - - P H
7266 58.9 -15.1 74 75.58 36.38 13.76 | 66.82 | 215 92 P H
7266 47.67 -6.33 54 64.35 36.38 13.76 66.82 215 92 A H
10890 50.29 -23.71 74 61.19 40.31 16.95 68.16 - - P H
10890 39.06 -14.94 54 49.96 40.31 16.95 | 68.16 - - A H
12110 50.76 -23.24 74 61.1 39.33 17.96 67.63 202 169 P H
12110 40.26 -13.74 54 50.6 39.33 17.96 | 67.63 | 202 | 169 A H
14490 50.93 -23.07 74 57.01 41.76 19.9 67.74 - - P H
14490 42.13 -11.87 54 48.21 41.76 19.9 67.74 - - A H
17985 60.88 -13.12 74 59.3 48.05 22.95 | 69.42 - - P H
17985 49.08 -4.92 54 47.5 48.05 22.95 69.42 - - A H
802.11g
H
CH 03
4844 47.71 -26.29 74 72.81 31.53 11.55 68.18 - - P \%
2422MHz

7266 55.56 -18.44 74 72.3 36.32 13.76 | 66.82 | 200 84 P \Y
7266 45.7 -8.3 54 62.44 36.32 13.76 66.82 200 84 A \Y,
10890 50.46 -23.54 74 61.4 40.27 16.95 68.16 - - P \%
10890 39.17 -14.83 54 50.11 40.27 16.95 68.16 - - A \%
12110 51.12 -22.88 74 61.35 39.44 17.96 67.63 305 118 P \Y,
12110 41.07 -12.93 54 51.3 39.44 17.96 67.63 305 118 A \%
14490 50.85 -23.15 74 57.06 41.63 19.9 67.74 - - P Vv
14490 42.06 -11.94 54 48.27 41.63 19.9 67.74 - - A \%
17985 60.3 -13.7 74 59.11 47.66 22.95 69.42 - - P \%
17985 49.1 -4.9 54 47.91 47.66 22.95 69.42 - - A \%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4874 45.99 -28.01 74 71.09 31.45 11.61 68.16 - - P H
7311 58.09 -15.91 74 4.7 36.4 13.81 66.82 212 267 P H
7311 47.71 -6.29 54 64.32 36.4 13.81 66.82 212 267 A H
10785 49.64 -24.36 74 61.1 39.97 16.87 68.3 - - P H
10785 38.23 -15.77 54 49.69 39.97 16.87 68.3 - - A H
14490 51.54 -22.46 74 57.62 41.76 19.9 67.74 - - P H
14490 42.28 -11.72 54 48.36 41.76 19.9 67.74 - - A H
18000 60.18 -13.82 74 58.2 48.43 22.97 69.42 - - P H
18000 49.58 -4.42 54 47.6 48.43 22.97 | 69.42 - - A H

H

H

802.11g
H
CH 06
4874 46.08 -27.92 74 71.1 31.53 11.61 68.16 - - P \%
2437MHz

7311 57.82 -16.18 74 74.48 36.35 13.81 66.82 211 80 P \%
7311 46.76 -7.24 54 63.42 36.35 13.81 66.82 211 80 A \Y,
11070 49.96 -24.04 74 60.69 40.14 17.09 67.96 - - P \Y,
11070 39.59 -14.41 54 50.32 40.14 17.09 67.96 - - A \%
14490 50.78 -23.22 74 56.99 41.63 19.9 67.74 - - P \%
14490 42.18 -11.82 54 48.39 41.63 19.9 67.74 - - A \%
17955 60.87 -13.13 74 60.4 46.97 22.92 69.42 - - P Vv
17955 49.27 -4.73 54 48.8 46.97 22.92 69.42 - - A \%

\%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4904 46.28 -27.72 74 71.35 31.43 11.64 68.14 - - P H
7356 59.81 -14.19 74 76.36 36.45 13.83 | 66.83 | 217 | 262 P H
7356 50.18 -3.82 54 66.73 36.45 13.83 66.83 217 262 A H
10830 49.46 -24.54 74 60.7 40.1 16.9 68.24 - - P H
10830 38.58 -15.42 54 49.82 40.1 16.9 68.24 - - A H
14490 50.82 -23.18 74 56.9 41.76 19.9 67.74 - - P H
14490 42.21 -11.79 54 48.29 41.76 19.9 67.74 - - A H
18000 60.58 -13.42 74 58.6 48.43 22.97 69.42 - - P H
18000 50.74 -3.26 54 48.76 48.43 22.97 | 69.42 - - A H

H

H

802.11g
H
CH 09
4904 47.81 -26.19 74 72.8 31.51 11.64 68.14 - - P \%
2452MHz

7356 58.95 -15.05 74 75.61 36.34 13.83 | 66.83 | 213 83 P \Y
7356 48.46 -5.54 54 65.12 36.34 13.83 | 66.83 | 213 83 A |V
11745 49.47 -24.53 74 60.1 39.42 17.64 67.69 - - P \Y,
11745 39.06 -14.94 54 49.69 39.42 17.64 67.69 - - A \%
14490 50.91 -23.09 74 57.12 41.63 19.9 67.74 - - P \%
14490 42.01 -11.99 54 48.22 41.63 19.9 67.74 - - A \%
17940 59.6 -14.4 74 59.47 46.65 229 69.42 - - P Vv
17940 49.24 -4.76 54 49.11 46.65 229 69.42 - - A \%

\%

\%

\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4914 46.45 -27.55 74 71.52 31.45 11.61 68.13 - - P H
7371 61.74 -12.26 74 78.26 36.48 13.83 | 66.83 | 217 | 265 P H
7371 51.93 -2.07 54 68.45 36.48 13.83 66.83 217 265 A H
11205 49.31 -24.69 74 60.1 39.85 17.2 67.84 - - P H
11205 38.97 -15.03 54 49.76 39.85 17.2 67.84 - - A H
14490 50.97 -23.03 74 57.05 41.76 19.9 67.74 - - P H
14490 42.18 -11.82 54 48.26 41.76 19.9 67.74 - - A H
17985 60.94 -13.06 74 59.36 48.05 2295 | 69.42 - - P H
17985 49.54 -4.46 54 47.96 48.05 22.95 69.42 - - A H
H
H
802.11g
H
CH 10
4914 47.99 -26.01 74 73.01 315 11.61 68.13 - - P \%
2457MHz
7371 59.81 -14.19 74 76.46 36.35 13.83 | 66.83 | 207 83 P \Y
7371 50.18 -3.82 54 66.83 36.35 13.83 | 66.83 | 207 83 A |V
10920 49.85 -24.15 74 60.69 40.31 16.97 68.12 - - P \%
10920 38.13 -15.87 54 48.97 40.31 16.97 68.12 - - A \%
14490 51.06 -22.94 74 57.27 41.63 19.9 67.74 - - P \%
14490 42 -12 54 48.21 41.63 19.9 67.74 - - A \%
17985 60.1 -13.9 74 58.91 47.66 22.95 69.42 - - P Vv
17985 49.32 -4.68 54 48.13 47.66 22.95 69.42 - - A \%
\%
\%
\%
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 47.87 -26.13 74 72.96 31.46 11.57 68.12 - - P H
7395 62.29 -11.71 74 78.75 36.54 13.84 66.84 100 111 P H
7395 51.65 -2.35 54 68.11 36.54 13.84 66.84 100 111 A H
11520 50.12 -23.88 74 60.11 40.15 17.46 67.6 - - P H
11520 39.57 -14.43 54 49.56 40.15 17.46 67.6 - - A H
14490 51.22 -22.78 74 57.3 41.76 19.9 67.74 - - P H
14490 42.14 -11.86 54 48.22 41.76 19.9 67.74 - - A H
17955 59.38 -14.62 74 58.6 47.28 22.92 69.42 - - P H
17955 49.28 -4.72 54 48.5 47.28 22.92 69.42 - - A H
H
H
802.11g
H
CH11
4924 47.44 -26.56 74 72.51 31.48 11.57 68.12 - - P \%
2462MHz
7386 62.94 -11.06 74 79.57 36.36 13.84 | 66.83 | 237 | 283 P \Y
7386 52.21 -1.79 54 68.84 36.36 13.84 | 66.83 | 237 | 283 A |V
10965 49.76 -24.24 74 60.51 40.32 17 68.07 - - P \%
10965 39.43 -14.57 54 50.18 40.32 17 68.07 - - A \%
12310 55.79 -18.21 74 65.81 39.16 18.13 67.31 103 186 P \Y,
12310 45.39 -8.61 54 55.41 39.16 18.13 67.31 103 186 A \%
14490 50.51 -23.49 74 56.72 41.63 19.9 67.74 - - P Vv
14490 42.11 -11.89 54 48.32 41.63 19.9 67.74 - - A \%
17985 59.6 -14.4 74 58.41 47.66 22.95 69.42 - - P \%
17985 49.5 -4.5 54 48.31 47.66 22.95 69.42 - - A \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2390 64.09 -9.91 74 49.57 27.63 17.55 | 30.66 220 186 P H
2390 52.98 -1.02 54 38.46 27.63 17.55 30.66 220 186 A H
* 2412 127.3 - - 112.75 27.6 17.59 | 30.64 220 186 P H
* 2412 119.77 - - 105.22 27.6 17.59 | 30.64 220 186 A H
802.11n H
HT20 H
CHO1 2364.39 56.07 -17.93 74 41.5 27.74 17.51 30.68 395 167 P \%
2412MHz 2344.23 4468 | -9.32 54 3009 | 27.81 | 17.47 | 3069 | 395 | 167 | A | V
* 2412 120.24 - - 105.75 27.54 17.59 30.64 395 167 P \%
* 2412 111.75 - - 97.26 27.54 17.59 30.64 395 167 A \%
\%
\%
2390 59.71 -14.29 74 45.19 27.63 17.55 30.66 223 171 P H
2390 48.85 -5.15 54 34.33 27.63 17.55 | 30.66 223 171 A H
* 2417 127.31 - - 112.75 27.6 17.6 30.64 223 171 P H
* 2417 120.07 - - 105.51 27.6 17.6 30.64 223 171 A H
802.11n H
HT20 H
CH 02 2338.68 55.49 -18.51 74 40.9 27.82 17.46 30.69 396 169 P Vv
2417TMHz 2350.32 44,65 | -9.35 54 3004 | 27.81 | 17.48 | 3068 | 396 | 169 | A | V
* 2417 121.25 - - 106.77 27.52 17.6 30.64 396 169 P \Y,
* 2417 112.91 - - 98.43 27.52 17.6 30.64 396 169 A \%
\%
\%
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

2342.52 56.32 | -17.68 74 41.8 2775 | 17.46 | 30.69 | 277 | 188 | P | H

2390 4552 | -8.48 54 31 2763 | 1755 | 30.66 | 277 | 188 | A | H

* 2422 128.26 - - 113.69 | 27.6 17.61 | 3064 | 277 | 188 | P | H

* 2422 120.53 - - 105.96 | 27.6 17.61 | 3064 | 277 | 188 | A | H

802.11n H
HT20 H
CH 03 2372.76 55.94 | -18.06 74 41.4 27.7 1752 | 3068 | 396 | 154 | P | V
2422MHz 2340.48 44.68 -9.32 54 30.09 27.82 | 17.46 | 3069 | 396 | 154 | A | V
* 2422 120.46 . - 10598 | 2751 | 1761 | 3064 | 396 | 154 | P | V

* 2422 112.01 - - 9753 | 2751 | 1761 | 3064 | 396 | 154 | A | V

\Y

\Y

2347.52 55.96 | -18.04 74 4144 | 2773 | 17.47 | 30.68 | 272 | 187 | P | H

2339.68 4508 | -8.92 54 30.55 | 27.76 | 17.46 | 3069 | 272 | 187 | A | H

* 2437 127.78 - - 113.18 | 2759 | 1764 | 3063 | 272 | 187 | P | H

* 2437 120.48 . - 105.88 | 27.59 | 17.64 | 3063 | 272 | 187 | A | H

802.11n 2499.68 57.55 |-16.45 74 42.83 | 2755 | 17.78 | 30.61 | 272 | 187 | P | H
HT20 2496.72 4522 | -8.78 54 30.5 2756 | 17.77 | 30.61 | 272 | 187 | A | H
CH 06 2345.7 55.66 | -18.34 74 41.06 | 27.81 | 17.47 | 3068 | 389 | 144 | P | V
2437MHz 2351.44 44.63 -9.37 54 30.03 27.8 17.48 | 3068 | 389 | 144 | A | V
* 2437 120.87 - - 106.4 | 27.46 | 17.64 | 30.63 | 389 | 144 | P | V

* 2437 113.02 - - 9855 | 27.46 | 1764 | 30.63 | 389 | 144 | A | V

2499.44 56.64 |-17.36 74 42.09 | 2738 | 17.78 | 3061 | 389 | 144 | P | V

2498.64 4466 | -9.34 54 30.11 27.38 | 17.78 | 30.61 | 389 | 144 | A | V
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* 2452 128.18 - - 11354 | 2759 | 17.68 | 30.63 | 216 | 187 | P | H

* 2452 120.19 - - 10555 | 2759 | 17.68 | 30.63 | 216 | 187 | A | H

2494.33 56.56 | -17.44 74 41.84 | 2756 | 17.77 | 30.61 | 216 | 187 | P | H

2499.02 4552 | -8.48 54 30.8 2755 | 17.78 | 30.61 | 216 | 187 | A | H

802.11n H
HT20 H
CH 09 * 2452 122.48 - - 108.02 | 27.41 | 17.68 | 30.63 | 379 | 161 | P | V
2452MHz | =+ 2452 113.47 - - 99.01 2741 | 17.68 | 3063 | 379 | 161 | A | V
2489.5 55.94 |-18.06 74 41.4 2739 | 17.76 | 3061 | 379 | 161 | P | V

2496.64 4478 | -9.22 54 3023 | 2739 | 17.77 | 3061 | 379 | 161 | A | V

\Y

\Y

* 2457 128.08 - - 113.43 | 2758 | 1769 | 3062 | 112 | 170 | P | H

* 2457 120.54 . - 105.89 | 27.58 | 17.69 | 3062 | 112 | 170 | A | H

2487.75 58.28 | -15.72 74 4357 | 2756 | 17.76 | 30.61 | 112 | 170 | P | H

2488.73 4749 | -6.51 54 3278 | 2756 | 17.76 | 30.61 | 112 | 170 | A | H

802.11n H
HT20 H
CH 10 * 2457 121.67 - - 107.19 | 27.41 | 17.69 | 3062 | 370 | 164 | P | V
2457MHz | * 2457 113.41 - - 98.93 27.41 | 17.69 | 3062 | 370 | 164 | A | V
2493.21 55.17 |-18.83 74 40.62 | 2739 | 17.77 | 3061 | 370 | 164 | P | V

2484.18 4514 | -8.86 54 3061 | 2739 | 17.75 | 3061 | 370 | 164 | A | V

Y%

\Y
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* 2462 128.06 - - 113.4 27.58 17.7 30.62 | 268 | 188 P H
* 2462 120.53 - - 105.87 27.58 17.7 30.62 268 188 A H
2483.52 63.6 -10.4 74 48.89 27.57 17.75 | 30.61 | 268 | 188 P H
2483.52 51.93 -2.07 54 37.22 27.57 17.75 30.61 268 188 A H
802.11n H
HT20 H
CH11 * 2462 121.08 - - 106.59 27.41 17.7 30.62 372 162 P \%
2462MHz |« 2462 113.2 - - 98.71 | 27.41 17.7 | 3062 | 372 | 162 | A | V
2483.56 59.07 -14.93 74 44.54 27.39 17.75 30.61 372 162 P \%
2483.52 48.93 -5.07 54 34.4 27.39 17.75 | 30.61 | 372 | 162 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4824 47.13 -26.87 74 72.35 31.45 11.52 68.19 - - P H
10890 49.29 | -24.71 74 60.19 40.31 16.95 | 68.16 - - P H
10890 38.78 -15.22 54 49.68 40.31 16.95 68.16 - - A H
12060 54.35 -19.65 74 64.8 39.35 17.91 67.71 208 205 P H
12060 41.52 -12.48 54 51.97 39.35 17.91 67.71 208 205 A H
14490 51.25 -22.75 74 57.33 41.76 19.9 67.74 - - P H
14490 41.67 -12.33 54 47.75 41.76 19.9 67.74 - - A H
18000 58.54 -15.46 74 56.56 48.43 22.97 69.42 - - P H
18000 50.4 -3.6 54 48.42 48.43 22.97 | 69.42 - - A | H
H
802.11n H
HT20 H
CHO1 4824 47.99 -26.01 74 73.19 31.47 11.52 68.19 - - P \%
2412MHz 11400 49.9 -24.1 74 60.15 | 40.07 | 17.36 | 67.68 - - P |V
11400 39.09 -14.91 54 49.34 40.07 17.36 67.68 - - A Vv
12060 54.45 -19.55 74 64.89 39.36 17.91 67.71 400 199 P \%
12060 41.59 -12.41 54 52.03 39.36 17.91 67.71 400 199 A \%
14490 50.51 -23.49 74 56.72 41.63 19.9 67.74 - - P \%
14490 41.58 -12.42 54 47.79 41.63 19.9 67.74 - - A \%
18000 58.06 -15.94 74 56.5 48.01 22.97 69.42 - - P Vv
18000 49.9 -4.1 54 48.34 48.01 22.97 69.42 - - A \%
\%
\%
\%
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Report No. : FR210727001B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4834 47.29 -26.71 74 72.5 31.45 11.53 68.19 - - P H

7251 60.72 -13.28 74 77.43 36.37 13.74 | 66.82 | 209 | 264 P H

7251 46.17 -7.83 54 62.88 36.37 13.74 66.82 209 264 A H

11400 49.69 -24.31 74 59.91 40.1 17.36 67.68 - - P H

11400 39.64 -14.36 54 49.86 40.1 17.36 | 67.68 - - A H

14490 50.63 -23.37 74 56.71 41.76 19.9 67.74 - - P H

14490 41.71 -12.29 54 47.79 41.76 19.9 67.74 - - A H

18000 58.55 -15.45 74 56.57 48.43 22.97 69.42 - - P H

18000 49.87 -4.13 54 47.89 48.43 22.97 | 69.42 - - A H

H

802.11n H
HT20 H
CHO02 4834 47.23 -26.77 74 72.39 315 11.53 68.19 - - P \%
2417TMHz 7251 59.83 | -14.17 74 76.61 36.3 13.74 | 66.82 | 216 | 90 P |V
7251 45.87 -8.13 54 62.65 36.3 13.74 | 66.82 | 216 90 A |V

10935 50.46 -23.54 74 61.25 40.33 16.98 68.1 - - P \Y

10935 39.45 -14.55 54 50.24 40.33 16.98 68.1 - - A \%

14490 50.27 -23.73 74 56.48 41.63 19.9 67.74 - - P \%

14490 41.74 -12.26 54 47.95 41.63 19.9 67.74 - - A \%

18000 58.44 -15.56 74 56.88 48.01 22.97 69.42 - - P Vv

18000 49.51 -4.49 54 47.95 48.01 22.97 69.42 - - A \%

\%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4844 44.67 -29.33 74 69.84 31.46 11.55 68.18 - - P H
7266 59.79 -14.21 74 76.47 36.38 13.76 | 66.82 | 214 | 265 P H
7266 45.98 -8.02 54 62.66 36.38 13.76 66.82 214 265 A H
10935 49.41 -24.59 74 60.2 40.33 16.98 68.1 - - P H
10935 39.58 -14.42 54 50.37 40.33 16.98 68.1 - - A H
12110 54.62 -19.38 74 64.96 39.33 17.96 | 67.63 | 199 | 206 P H
12110 41.73 -12.27 54 52.07 39.33 17.96 | 67.63 | 199 | 206 A H
14490 50.69 -23.31 74 56.77 41.76 19.9 67.74 - - P H
14490 41.73 -12.27 54 47.81 41.76 19.9 67.74 - - A H
18000 58.82 -15.18 74 56.84 48.43 22.97 | 69.42 - - P H
802.11n 18000 50.36 -3.64 54 48.38 48.43 2297 | 69.42 - - A H
HT20 H
CHO03 4844 47.28 -26.72 74 72.38 31.53 11.55 68.18 - - P \%
2422MHz 7266 59.08 | -14.92 74 75.82 | 36.32 | 13.76 | 66.82 | 207 | 89 P |V
7266 45.09 -8.91 54 61.83 36.32 13.76 | 66.82 | 207 89 A |V
10815 49.8 -24.2 74 61.13 40.04 16.89 68.26 - - P \%
10815 38.99 -15.01 54 50.32 40.04 16.89 68.26 - - A \%
12110 50.99 -23.01 74 61.22 39.44 17.96 67.63 306 225 P \Y,
12110 40.19 -13.81 54 50.42 39.44 17.96 67.63 306 225 A \%
14490 51.68 -22.32 74 57.89 41.63 19.9 67.74 - - P Vv
14490 41.62 -12.38 54 47.83 41.63 19.9 67.74 - - A \%
18000 58.8 -15.2 74 57.24 48.01 22.97 69.42 - - P \%
18000 49.87 -4.13 54 48.31 48.01 22.97 69.42 - - A \%
\%
TEL : 408 9043300 Page Number 1 C29 of C42




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4874 4551 -28.49 74 70.61 31.45 11.61 68.16 - - P H
7311 61.35 -12.65 74 77.96 36.4 13.81 | 66.82 | 213 | 270 P H
7311 47.52 -6.48 54 64.13 36.4 13.81 66.82 213 270 A H
10890 49.74 -24.26 74 60.64 40.31 16.95 68.16 - - P H
10890 38.94 -15.06 54 49.84 40.31 16.95 | 68.16 - - A H
14490 50.57 -23.43 74 56.65 41.76 19.9 67.74 - - P H
14490 41.75 -12.25 54 47.83 41.76 19.9 67.74 - - A H
18000 59.07 -14.93 74 57.09 48.43 22.97 69.42 - - P H
18000 50.25 -3.75 54 48.27 48.43 22.97 | 69.42 - - A H
H
802.11n H
HT20 H
CH 06 4874 46.71 -27.29 74 71.73 31.53 11.61 68.16 - - P \%
2437MHz 7311 60.28 | -13.72 74 76.94 | 36.35 | 13.81 | 66.82 | 209 | 87 P |V
7311 46.6 -7.4 54 63.26 36.35 13.81 | 66.82 | 209 87 A |V
10455 50.25 -23.75 74 62.57 39.77 16.61 68.7 - - P \%
10455 38.8 -15.2 54 51.12 39.77 16.61 68.7 - - A \%
14490 50.88 -23.12 74 57.09 41.63 19.9 67.74 - - P \%
14490 41.5 -12.5 54 47.71 41.63 19.9 67.74 - - A \%
18000 59.14 -14.86 74 57.58 48.01 22.97 69.42 - - P Vv
18000 49.88 -4.12 54 48.32 48.01 22.97 69.42 - - A \%
\%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

6+3 (MHz) |[(dBuV/m) (dB) |(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HNV)
4904 4463 | -29.37 74 69.7 31.43 | 11.64 | 68.14 - - P | H

7356 61.58 |-12.42 74 78.13 | 36.45 | 1383 | 66.83 | 211 | 267 | P | H

7356 48.83 | -5.17 54 65.38 | 36.45 | 13.83 | 66.83 | 211 | 267 | A | H

11400 50.34 |-23.66 74 60.56 40.1 17.36 | 67.68 - - P | H

11400 40.02 |-13.98 54 50.24 40.1 17.36 | 67.68 - - A | H

14490 50.9 -23.1 74 56.98 | 41.76 199 | 67.74 . . P | H

14490 42.24 | -11.76 54 48.32 | 41.76 19.9 | 67.74 - - A | H

18000 60.85 |-13.15 74 58.87 | 48.43 | 22.97 | 69.42 . . P | H

18000 50.4 -3.6 54 48.42 | 48.43 | 2297 | 69.42 - - A | H

H

802.11n H
HT20 H
CH 09 4904 4749 |-26.51 74 7248 | 3151 | 11.64 | 68.14 . . P |V
2452MHz 7356 60.7 -13.3 74 77.36 36.34 | 13.83 | 66.83 | 214 | 85 P |V
7356 47.24 | -6.76 54 63.9 36.34 | 13.83 | 66.83 | 214 | 85 A |V

11355 49.46 | -24.54 74 59.88 | 39.96 | 17.33 | 67.71 - - P |V

11355 39.43 | -14.57 54 49.85 | 3996 | 17.33 | 67.71 - - A |V

14490 50.47 | -23.53 74 56.68 | 41.63 19.9 | 67.74 - - P |V

14490 4165 |-12.35 54 47.86 | 41.63 199 | 67.74 - - AV

18000 60.75 | -13.25 74 59.19 | 48.01 | 22.97 | 69.42 - - P |V

18000 49.99 | -4.01 54 48.43 | 48.01 | 22.97 | 69.42 - - AV

Y,

Y

Y
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4914 45.12 -28.88 74 70.19 31.45 11.61 68.13 - - P H
7371 63.05 -10.95 74 79.57 36.48 13.83 | 66.83 | 218 | 262 P H
7371 50.6 -3.4 54 67.12 36.48 13.83 66.83 218 262 A H
10905 50.56 -23.44 74 61.4 40.34 16.96 68.14 - - P H
10905 39.47 -14.53 54 50.31 40.34 16.96 68.14 - - A H
12285 55.65 -18.35 74 65.78 39.11 18.11 67.35 215 207 P H
12285 4491 -9.09 54 55.04 39.11 18.11 67.35 215 207 A H
14490 51.45 -22.55 74 57.53 41.76 19.9 67.74 - - P H
14490 41.78 -12.22 54 47.86 41.76 19.9 67.74 - - A H
18000 58.59 -15.41 74 56.61 48.43 22.97 69.42 - - P H
802.11n 18000 50.18 -3.82 54 48.2 48.43 22.97 69.42 - - A H
HT20 H
CH 10 4914 47.84 -26.16 74 72.86 315 11.61 68.13 - - P \%
2457TMHz 7371 62.08 |-11.92 74 78.73 | 36.35 | 13.83 | 66.83 | 210 | 87 P |V
7371 48.99 -5.01 54 65.64 36.35 13.83 | 66.83 | 210 87 A |V
11355 50.43 -23.57 74 60.85 39.96 17.33 | 67.71 - - P \Y
11355 39.57 -14.43 54 49.99 39.96 17.33 67.71 - - A \%
12285 55.51 -18.49 74 65.54 39.21 18.11 67.35 198 211 P \%
12285 44.12 -9.88 54 54.15 39.21 18.11 67.35 198 211 A \%
14490 50.27 -23.73 74 56.48 41.63 19.9 67.74 - - P Vv
14490 41.64 -12.36 54 47.85 41.63 19.9 67.74 - - A \%
18000 57.58 -16.42 74 56.02 48.01 22.97 69.42 - - P \%
18000 49.76 -4.24 54 48.2 48.01 22.97 69.42 - - A \%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4924 47.73 -26.27 74 72.82 31.46 11.57 68.12 - - P H
7386 64.28 -9.72 74 80.75 36.52 13.84 | 66.83 | 211 264 P H
7386 51.92 -2.08 54 68.39 36.52 13.84 66.83 211 264 A H
11145 49.6 -24.4 74 60.41 39.94 17.15 67.9 - - P H
11145 39.44 -14.56 54 50.25 39.94 17.15 67.9 - - A H
12310 55.11 -18.89 74 65.26 39.03 18.13 67.31 210 208 P H
12310 44.34 -9.66 54 54.49 39.03 18.13 | 67.31 | 210 | 208 A H
14490 50.37 -23.63 74 56.45 41.76 19.9 67.74 - - P H
14490 41.87 -12.13 54 47.95 41.76 19.9 67.74 - - A H
18000 58.63 -15.37 74 56.65 48.43 22.97 | 69.42 - - P H
802.11n 18000 50.2 -3.8 54 48.22 | 48.43 | 2297 | 69.42 - - A | H
HT20 H
CH11 4924 47.67 -26.33 74 72.74 31.48 11.57 68.12 - - P \%
2462MHz 7386 62.15 |-11.85 74 78.78 | 36.36 | 13.84 | 66.83 | 206 | 81 P |V
7386 50.49 -3.51 54 67.12 36.36 13.84 | 66.83 | 206 81 A |V
11010 49.96 -24.04 74 60.67 40.26 17.04 68.01 - - P \%
11010 39.71 -14.29 54 50.42 40.26 17.04 68.01 - - A \%
12310 51.21 -22.79 74 61.23 39.16 18.13 67.31 204 125 P \%
12310 40.62 -13.38 54 50.64 39.16 18.13 67.31 204 125 A \%
14490 50.21 -23.79 74 56.42 41.63 19.9 67.74 - - P Vv
14490 41.7 -12.3 54 47.91 41.63 19.9 67.74 - - A \%
18000 57.84 -16.16 74 56.28 48.01 22.97 69.42 - - P \%
18000 49.8 -4.2 54 48.24 48.01 22.97 69.42 - - A \%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV)| (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)(HN)
2389.94 59.03 -14.97 74 4451 27.63 17.55 30.66 351 180 P H
2386.72 47.69 -6.31 54 33.16 27.64 17.55 30.66 351 180 A H
* 2422 123.14 - - 108.57 27.6 17.61 30.64 351 180 P H
* 2422 114.92 - - 100.35 27.6 17.61 | 30.64 351 180 A H
802.11n 2485.84 55.79 -18.21 74 41.09 27.56 17.75 30.61 351 180 P H
HT40 2498.48 45.53 -8.47 54 30.81 27.55 17.78 30.61 351 180 A H
CHO03 2389.94 62.18 -11.82 74 47.67 27.62 17.55 30.66 330 294 P \%
2422MHz 2389.94 52.69 | -1.31 54 38.18 | 27.62 | 1755 | 30.66 | 330 | 294 | A | V
* 2422 123.02 - - 108.54 27.51 17.61 30.64 330 294 P \%
* 2422 114.44 - - 99.96 27.51 17.61 30.64 330 294 A \%
2491.12 56 -18 74 41.46 27.39 17.76 | 30.61 330 294 P \%
2493.76 454 -8.6 54 30.85 27.39 17.77 30.61 330 294 A \%
2389.94 56.56 -17.44 74 42.04 27.63 17.55 | 30.66 238 188 P H
2389.94 46.55 -7.45 54 32.03 27.63 17.55 | 30.66 238 188 A H
* 2437 126.86 - - 112.26 27.59 17.64 30.63 238 188 P H
* 2437 119.3 - - 104.7 27.59 17.64 30.63 238 188 A H
802.11n 2484.32 59.17 -14.83 74 44.47 27.56 17.75 30.61 238 188 P H
HT40 2483.6 46.9 -7.1 54 32.19 27.57 17.75 30.61 238 188 A H
CH 06 2346.54 55.95 -18.05 74 41.35 27.81 17.47 30.68 387 144 P Vv
2437MHz 2389.94 44,98 | -9.02 54 30.47 | 2762 | 1755 | 30.66 | 387 | 144 | A | V
* 2437 118.95 - - 104.48 27.46 17.64 30.63 387 144 P Vv
* 2437 111 - - 96.53 27.46 17.64 30.63 387 144 A \%
2491.2 55.79 -18.21 74 41.25 27.39 17.76 30.61 387 144 P \%
2495.92 44.87 -9.13 54 30.32 27.39 17.77 30.61 387 144 A \%
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2387.98 56.33 | -17.67 74 41.81 27.63 1755 | 30.66 | 387 | 184 P H
2389.94 45.36 -8.64 54 30.84 27.63 17.55 30.66 387 184 A H
* 2452 122.71 - - 108.07 | 27.59 17.68 | 30.63 | 387 | 184 P H
* 2452 115.22 - - 100.58 27.59 17.68 30.63 387 184 A H
802.11n 2483.92 64.79 -9.21 74 50.09 27.56 17.75 | 30.61 | 387 | 184 P H
HT40 2483.84 53.27 -0.73 54 38.57 27.56 17.75 30.61 387 184 A H
CH 09 2351.72 56.35 -17.65 74 41.75 27.8 17.48 30.68 344 281 P \%
2452MHz 2389.94 4596 | -8.04 54 3145 | 2762 | 1755 | 3066 | 344 | 281 | A | V
* 2452 122.38 - - 107.92 27.41 17.68 30.63 344 281 P \%
* 2452 114.77 - - 100.31 27.41 17.68 30.63 344 281 A \%
2483.52 61.27 -12.73 74 46.74 27.39 17.75 30.61 344 281 P \%
2483.52 51.79 -2.21 54 37.26 27.39 17.75 30.61 344 281 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
4844 42.89 -31.11 74 68.06 31.46 11.55 68.18 - - P H
7266 47.74 | -26.26 74 64.42 36.38 13.76 | 66.82 - - P H
11205 49.77 -24.23 74 60.56 39.85 17.2 67.84 - - P H
11205 39.65 -14.35 54 50.44 39.85 17.2 67.84 - - A H
14490 50.69 -23.31 74 56.77 41.76 19.9 67.74 - - P H
14490 41.67 -12.33 54 47.75 41.76 19.9 67.74 - - A H
18000 57.78 |-16.22 74 55.8 48.43 22.97 | 69.42 - - P H
18000 50.36 -3.64 54 48.38 48.43 22.97 | 69.42 - - A | H
H
H
802.11n H
HT40 H
CH 03 4844 43.97 -30.03 74 69.07 31.53 11.55 | 68.18 - - P \%
2422MHz 7266 47.92 | -26.08 74 64.66 | 36.32 | 13.76 | 66.82 - - P |V
10905 49.66 |-24.34 74 60.55 40.29 16.96 | 68.14 - - P \%
10905 39 -15 54 49.89 40.29 16.96 | 68.14 - - A |V
14490 51 -23 74 57.21 41.63 19.9 67.74 - - P \%
14490 41.62 -12.38 54 47.83 41.63 19.9 67.74 - - A \%
18000 58.19 -15.81 74 56.63 48.01 22.97 69.42 - - P \%
18000 49.87 -4.13 54 48.31 48.01 22.97 69.42 - - A Vv
\%
\%
\%
\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)

4874 42.89 -31.11 74 67.99 31.45 11.61 68.16 - - P H

7311 55.67 -18.33 74 72.28 36.4 13.81 | 66.82 | 215 96 P H

7311 46.21 -7.79 54 62.82 36.4 13.81 66.82 215 96 A H

11235 50.19 -23.81 74 60.96 39.83 17.22 67.82 - - P H

11235 39.88 -14.12 54 50.65 39.83 17.22 | 67.82 - - A H

14490 50.2 -23.8 74 56.28 41.76 19.9 67.74 - - P H

14490 41.79 -12.21 54 47.87 41.76 19.9 67.74 - - A H

18000 60.82 -13.18 74 58.84 48.43 22.97 69.42 - - P H

18000 50.43 -3.57 54 48.45 48.43 22.97 | 69.42 - - A H

H

802.11n H
HT40 H
CH 06 4874 43.2 -30.8 74 68.22 31.53 11.61 68.16 - - P \%
2437MHz 7311 54.08 | -19.92 74 70.74 | 3635 | 13.81 | 66.82 | 101 | 71 P |V
7311 44.93 -9.07 54 61.59 36.35 13.81 66.82 101 71 A Vv

10860 50.42 -23.58 74 61.46 40.23 16.93 68.2 - - P \%

10860 40 -14 54 51.04 40.23 16.93 68.2 - - A \%

14490 50.58 -23.42 74 56.79 41.63 19.9 67.74 - - P \%

14490 41.6 -12.4 54 47.81 41.63 19.9 67.74 - - A \%

18000 60.32 -13.68 74 58.76 48.01 22.97 69.42 - - P Vv

18000 50.03 -3.97 54 48.47 48.01 22.97 69.42 - - A \%

\%

\%

\%
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
4904 45.24 -28.76 74 70.31 31.43 11.64 68.14 - - P H
7356 54.87 -19.13 74 71.42 36.45 13.83 66.83 100 112 P H
7356 44.76 -9.24 54 61.31 36.45 13.83 66.83 100 112 A H
10935 50.45 -23.55 74 61.24 40.33 16.98 68.1 - - P H
10935 40.27 -13.73 54 51.06 40.33 16.98 68.1 - - A H
14490 52.37 -21.63 74 58.45 41.76 19.9 67.74 - - P H
14490 41.8 -12.2 54 47.88 41.76 19.9 67.74 - - A H
18000 60.48 -13.52 74 58.5 48.43 22.97 69.42 - - P H
18000 50.38 -3.62 54 48.4 48.43 22.97 | 69.42 - - A H
H
802.11n H
HT40 H
CH 09 4904 45.3 -28.7 74 70.29 31.51 11.64 68.14 - - P \%
2452MHz 7356 55.26 | -18.74 74 7192 | 3634 | 1383 | 66.83 | 232 | 284 | P | V
7356 46.16 -7.84 54 62.82 36.34 13.83 | 66.83 | 232 | 284 A |V
10950 51.27 -22.73 74 62.02 40.34 16.99 68.08 - - P \Y,
10950 39.87 -14.13 54 50.62 40.34 16.99 68.08 - - A \%
14490 51.06 -22.94 74 57.27 41.63 19.9 67.74 - - P \%
14490 41.58 -12.42 54 47.79 41.63 19.9 67.74 - - A \%
18000 59.36 -14.64 74 57.8 48.01 22.97 69.42 - - P Vv
18000 49.76 -4.24 54 48.2 48.01 22.97 69.42 - - A \%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL : 408 9043300
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Emission above 18GHz

2.4GHz WIFI 802.11b (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
23848 44.48 -29.52 74 41.61 38.71 25.08 51.38 - - P H
25446 46.38 -27.62 74 41.74 39.08 26.67 51.57 - - P H
H
H
H
H
H
H
H
H
H
2.4GHz
H
802.11b
SHE 23703.5 45 -29 74 42.13 38.73 25.05 51.37 - - P \%
25913.5 46.15 -27.85 74 41.27 39.11 27.05 51.74 - - P Vv
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as “-” means no suspected emission found and emission level has at least 6dB margin

against limit or noise floor only.

TEL : 408 9043300
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Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
71.71 26 -14 40 44.35 12.57 151 32.43 - - P H
125.06 30.94 -12.56 43.5 43.8 17.7 1.84 324 - - P H
149.31 28.35 -15.15 43.5 41.53 17.2 2.03 3241 - - P H
746.83 36.12 -9.88 46 36 27.94 4.57 32.39 - - P H
874.87 38.64 -7.36 46 36.29 29.1 5.03 31.78 - - P H
950.53 34.19 -11.81 46 29.41 30.71 5.26 31.19 - - P H
H
H
H
H
H
2.4GHz
H
802.11b
L 49.4 3241 -7.59 40 49.02 14.6 1.22 32.43 - - P \%
125.06 32.18 -11.32 43.5 45.04 17.7 1.84 324 - - P Vv
624.61 29.22 -16.78 46 31.73 25.98 4.1 32.59 - - P \%
755.56 35.98 -10.02 46 35.74 28.01 4.6 32.37 - - P \%
874.87 36.8 -9.2 46 34.45 29.1 5.03 31.78 - - P \Y,
954.41 34.83 -11.17 46 29.94 30.79 5.27 31.17 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

against limit or noise floor only.

“

means no suspected emission found and emission level has at least 6dB margin

TEL : 408 9043300
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 408 9043300 Page Number : C41 of C42
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Report No. : FR210727001B

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+3 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
802.11b 2390 55.45 | -1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)
= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 408 9043300 Page Number : C42 of C42
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Appendix D. Radiated Spurious Emission Plots

Temperature : 20~24°C

Test Engineer : Michael Bui and Daniel Lee

Relative Humidity : 42~48%

Note symbol

-L Low channel location

-R High channel location

TEL : 408 9043300 Page Number : D1 of D87
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

6+3 Horizontal Fundamental

Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 HORIZONTAL

Condition : AV6_54 3m HORN 9120D-HF_02113 HORTZONTAL
RBW:1000.000KHz VBW:0.100KHz SWT:Auto

RBW:1000.000KHz VBW:0.100KHz SWT:Auto

Avg.
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g s
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o o
s s
g s
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o - = - T e T
o e
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Condition PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL
'RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
oo o w1602 oo w1602
o o
oo o
1100 e 1100
o o
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i |
g o
o0y N/ oy 1 AV 54]
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40.0| 40, 0———/‘/’——&"—’/
s s
o o
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

6+3

Vertical

Fundamental

el (@BuVim)

Date: 08-16-2021

Avg.

RBW:1000.000KHz VBW:0.100KHZ SWT:Auto

iy oot n 25 2021
10 104
104 104 ,
110 ~ 110
%00 %00
00 800 PEAK 74
700 700
g g
SR Io—— |
50| D
e o
300 309
200 200
100 100
oz o 0 0 oo as oo 00T [E T T A
Troavncs ) Heemoncy i
Site 03CHO02-CA Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_02113 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
v ot 8 102021 — oo on 25 001
104 104
104 104 .
110 t10g
104 104
%00 Al %00
s0q w00
700 700
g s0g | -
s00 s00 . —
A N R s e ==
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200 200
100 100
oz o 0 o oo s oo o0 T [E T T A
- Hemency i
Sie o3cH02-CA Sie o3cHo02-CA
Condition AVG_BE_54 3m HORN 9120D-HF_02113 VERTICAL Condition /AV6_54 3m HORN 9120D-HF_02113 VERTICAL

RBW:1000.000KHz VBW:0.100KHzZ SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO2 2417MHz

6+3

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.100KHZ SWT:Auto

B
00 800 PEAK 74
‘ | ——
2 s = e
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL
"RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
120.0| 120.0| 1
90.0| 90.0| I
40.0{ 40, OM
Condition AV6_BE_54 3m HORN 9120D-HF_02113 HORIZONTAL Condition AV6_54 3m HORN 9120D-HF_02113 HORIZONTAL

RBW:1000.000KHz VBW:0.100KHzZ SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO2 2417MHz

6+3

Vertical

Fundamental

Peak

el (@BuVim) Date: 08-16:2021

110
1000)
90.0/ .
s00)
700
sas)

2310 2320, 240, 2360, 2360,
Frequency (Miz)
Site 03CH02-CA
Condition  :PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2400, 220, 23

A (@BuVim)

Date: 08-16-2021

PERK 74

il

B AR SNPPIv S I AT SR

A——

Site

000 300 1500, 700 1s00. 2100, 2300
Frequency (Miz)
03CH02-CA

Condition :PEAK_74 3m HORN 9120D-HF_02113 VERTICAL

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

250, 2700, 3000

Avg.

A (@BuVim) Date: 08-16-2021

7
80.0/ =
B

2310 2320, 240,

2360, 236 2400, 220, 283
Frequency (MHz)

site 03CH02-CA
Condition  : AV6_BE_54 3m HORN 91200-HF_02113 VERTICAL
RBW:1000.000KHz VBW:0.100KHZ SWT:Auto

A (@Buvim)

Date: 08-16-2021

—hj i Avn,si

[ .

000 300 1500, 700 1900 2100 2300 2500, 2700, 3000

Frequency (Miz)
03CH02-CA

Condition  : AV6_54 3m HORN 9120D-HF_02113 VERTICAL

RBW:1000.000KHz VBW:0.100KHzZ SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO3 2422MHz

6+3

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.100KHZ SWT:Auto

110, /\\ 10,0 |
wod o
" "
209 i PR
A — B i—
50.0| L e
-
"
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000kHz SWT:Auto
Peak
120.0| 120.0| i
wod o
p p
o
g =
40.0| I 100/—‘/\—/—’/,—/
-
Condition AV6_BE_54 3m HORN 9120D-HF_02113 HORIZONTAL Condition AV6_54 3m HORN 9120D-HF_02113 HORIZONTAL

RBW:1000.000KHz VBW:0.100KHzZ SWT:Auto

TEL : 408 9043300

Page Number

: D6 of D87



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO3 2422MHz

6+3

Vertical

Fundamental

el (@BuVim)

Date: 08-16-2021

Avg.
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) @suvimy Date: 00162021 ) @Buvim) Date: 00162021
1300 1300
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1100 V\/ 0]
D
10| // ) 100.]
90 ’/ 0.
500 800
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RBW:1000.000KHz VBW:0.100KHzZ SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

6+3

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.100KHZ SWT:Auto
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RBW:1000.000KHz VBW:0.100KHzZ SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

6+3

Horizontal

Fundamental

A (@BuvVim)

Date: 08-16-2021

Avg.
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Left blank
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

6+3 Vertical Fundamental

ot amavimy e 08162021 s asavimy ot 08102021
1300 1300
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109 104
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Condition  :PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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BW:1000.000KHz VBW:0.100KHz SWT:Auto

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

6+3

Vertical

Fundamental

Peak

el (dBuVim)
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO9 2452MHz

6+3 Horizontal Fundamental

el (dBuVim) Date: 08162021 el (dBuVim) Date: 08162021
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Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO9 2452MHz

6+3 Vertical Fundamental

el (dBuVim) Date: 08162021
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1300 1300
1200 1200 .
0] 09|
1000 1000
900 90|
809 PERK_BE 74 809 PERK 74
700) 700
sl st o O T R——
s00) 50,0 cupebrmtn b b
400) 400
300 300
200) 200)
100) 100)
430 2440, 2450, 260, 2470, 2480, 240 250 000 300 1500, 700 1900 2100 2300  2500. 2700 000
Frequency (MHz) Frequency (MHz)
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Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.100KHz SWT:Auto + RBW:1000.000KHz VBW:0.100KHz SWT:Auto

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz

6+3

Horizontal

Fundamental

Avg.
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Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL
 RBW:I000.000KHz VBW:3000.000kHz SWT:Auta {RBW:I000.000KHz VBW:3000.000KHz SWT:Auto
Peak
e aBvm) Date: 10.062021 —— Date 08252021
1504 1504
1204 1204
wor /N wal
100.0{ \l\ 100.0{
s0d %0
s0d \ s0d
70d A 70d
saq B sad
«d | ——
304 304
204 204
10d 10d
7 et 77 it 750 o T R~ R )
requenc (k) Heauency (MHa)
Site. :03CHO2-CA Site. :03CHO2-CA
Condition

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH10 2457MHz

6+3

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.100KHz SWT:Auto

+ AV6_54 3m HORN 9120D-HF_02113 VERTICAL
+ RBW:1000.000KHz VBW:0.100KHz SWT:Auto

e aBvm) Date:08.25.2021 - Date: 08252021
1304 1304
1204 1204 ’
1109 /\ 110
100.0{ \/‘ 100.0{
s s0d
809 PERK_BE 74 809 PEAK 74
70d 70d
60.0| \(\MM T 60.0|
fokbrermnala e iR AT A o il a "l
5000 ik 50,0} WMNMW
a0 1)
304 304
204 204
104 104
7 et 77 it 750 0 6 T T B B 7w 00
reauency (i reauency (e
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 VERTICAL
 RBW:I000.000KHz VBW:3000.000kHz SWT:Auta | RBW:I000.000KHz VBW:3000.000KHz SWT:Auta
e aBvm) oate: 08252021 - Date:10.08.2021
1504 1504
1204 1204 -
0 10
1000 Vi 1000
s0d \ %0
s0d s0d
700 \J 700
60.0| A 60.0|
Ao 54 Ao
s00) AN 5un_/__-_'/‘// E——
«d )
304 304
204 204
10d 10d
7 et 77 it 750 0 T R~ R )
reauency Wiz Heauency (wiz
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 VERTICAL Condition

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

6+3

Horizontal

Fundamental

Avg.

BW:1000.000KHz VBW:0.100KHzZ SWT:Auto

+ AV6_54 3m HORN 9120D-HF_02113 HORTZONTAL
+ RBW:1000.000KHz VBW:0.100KHz SWT:Auto

00| N %00]
" T T U o SO P O o oo = ]
Site. :03CHO2-CA Site :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL
AN e SRR SN
Peak
10,0 V“V\\ 110,
09 AVG_BE 54| 09 AVG 54|
N
40.0| - - Ann’—’-’—'_'_'_/w
Site :03CHO2-CA Site :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 HORIZONTAL Condition
R

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

6+3

Vertical

Fundamental

Avg.

+ AV6_BE_54 3m HORN 9120D-HF_02113 VERTICAL

RBW:1000.000KHz VBW:0.100KHz SWT:Auto

100, 110.0|
s PEAK BE 74 e DERK 74
600 \\.,m\\w 600)
500] SAB S LS L 00| epapmtr ittt A
Site :03CHO2-CA Site :03CHO2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL Condition :PEAK_74 3m HORN 9120D-HF_02113 VERTICAL
oo e e e R GO
809 AN 800
<
70.0| \ 70.0|
o0 N AVG_BE_ba| o0 G 54
s00) S s00) — |
40.0| 40. n‘——/—"—/—/_‘_/
Site :03CHO2-CA Site :03CHO2-CA
Condition

Condition  : AV6_54 3m HORN 9120D-HF_02113 VERTICAL
+ RBW:1000.000KHz VBW:0.100KHz SWT:Auto

TEL : 408 9043300

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

6+3 Horizontal Fundamental

- P oo s
o o
o ~ -
b b
- b
o A o
- - e
700/ 700] J
‘

b b L I}
- et
b b
o "
- -
b b

. T

- For i

P se o

Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL

Condition  : PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHZ SWT:Auto

Peak

B Date 08162021 p— oate 08162021
1300 1300
1200 1200
1109 AN 1100
wd Al e
904 / 904
80.0| 7~ ¥ 80.0|
700 / 700
50 s00) T
40,0 AD.UJMW/_“
200 s00)
200 200)
100 100
510 257, 70 £ 0. a0 s oo a0 see. oo oo, Zioo 20z 2o Sa00
Froauonc () Frouoncy (M)
sire :03CH02-CA sire :03CH02-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 HORIZONTAL

Condition  : AV6_54 3m HORN 9120D-HF_02113 HORIZONTAL
+RBW:1000.000KHz VBW:1.000KHz SWT:Auto

+ RBW:1000.000KHzZ VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D18 of D87



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz
6+3 Vertical

Fundamental

el (@BuVim) Date: 08-16.2021

el (dBuVim) Date: 08162021

1300
1
1200

o / o
1000 1000
s0q) s0q)
w00 v s0q) T
700 700

(-
50.0( ~ SMWMMW’”‘MMWM
Site 03CHO2-CA Site :03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 VERTICAL
o3 boom v ssemonis e Sata ot aamtme et soonsonks s e
Peak

10.0| \/‘\ 10.0|
1000 1000
£
o0 o0

704 ﬂ 704 |
|

600 AV 54]
saq sad e
- T Tt
400 B R
304 304
204 204
10d 10d
TR 40 00 o oo s oo 0 w0 W0 T 7o w0 Zen 7w 000
frecuency Wiz Freauency (wiz
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_02113 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D19 of D87



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO02 2417MHz

6+3

Horizontal

Fundamental

Avg.

Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 HORIZONTAL
RS

BW:1000.000KHz VBW:1.000KHz SWT:Auto

- oneon 102021 - oneon 162021
1300 1209
1200 - 1200
110.0] \,\,\ 1100|
1000/ r,,,\r 1000/
%0g %0
w0 w0q | -
700 00| J \LW
w0g ; w0
e e
50,0/ 50,01 .WWWWWWW
w0 ad
309 309
209 209
100 100
o 7 i e 7 7 77w T R = | 3
sy iy Treaseny sy
Site : 03CHO2-CA Site. :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition  : PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL
RBWA1000.000kHZ VBW:3000.000KHz SWT:Auto | RBWAI000.000KHz VBW:3000.000KHz SWT:Auto
- om0 102021 N~ om0 162021
1309 1309
1200 1200
0 s Wava v\ 04
1000 1000
%0g %0g
ab
w04 /\/ a0
700 i 700
w0g f w0 -
oo — 500 S ———
400/ B
309 300
209 209
100 100
EIEED T 0 50 0 T T R ™
f—— Freasency o)
Site :03CHO2-CA Site. :03CHO2-CA

Condition  : AV6_54 3m HORN 9120D-HF_02113 HORIZONTAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

asarm) p—— sam P
g g
g g
by /\/W\/\ by
g g
o0 \/«/ \ o0
700| 700| \m
s00) m“f/ s00)
. .
50.0f 50.0f e dandia
wd o
g wd
g nq
o o
i 5 i ; i T T e B0
s et
Site. :03CHO2-CA Site :03CHO2-CA
Condition  :PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 VERTICAL
R To0D 000k s VoW S000NGR s Su At Ao To00 000K VB 3000 000K s STt
asavm J—— asam —
g g
g g
10.0| /\/‘ 100
YAV
90.0) \ 90.0|
g g
o d
w / wd L
s0d ) s0d | e
400 L e ]
g wd
g nq
o o
i i i i i P T e B0
Fewencr et
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_02113 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11g CHO03 2422MHz
6+3 Horizontal Fundamental
1200 A 1200
10| - 10|
Vi
ik
50.] 500] ottt i - -
Site. :03CHO2-CA Site :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL
- RBWATO03000Ksis YOWS000000R s STt - RBWATO00C0nKTIz VBWRSO00500kHs SWT-Auto
Peak
120.0/ 120.0/ 1
0g) D g
a0 -f o0l | e
s00] s00] “_‘_ﬂ_,f»ﬂ_,J  —
400 40,0
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 HORIZONTAL Condition  : AV6_54 3m HORN 9120D-HF_02113 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
Avg.

TEL : 408 9043300

Page Number : D22 of D87



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO3 2422MHz

6+3 Vertical Fundamental

g ANA g

400) 00
300 300
200) 200)
100) 100)
310 2320, 2340, 2360. 2380, 2400, 2420, 2430 000 300 1500, 700 1900 2100 2300  2500. 2700 000
Frequency (MHz) Frequency (MHz)
Site :03CH02-CA Site +03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL

Condition  : PEAK_74 3m HORN 9120D-HF_02113 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

110.0) A 110,
e
600 609 t s
500 500 “_/_/,QJ L —
400 40,0 T
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_02113 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D23 of D87



SPORTON LAB.

FCC RADIO TEST REPORT

Repo

rt No. : FR210727001B

6+3 Horizontal Fundamental
asarm p—— s P
g g
1200) \/\/\ 1200)
by by
\
g g
wd Vﬁ wd
a0 a4 v 800 ST
o //J\/ 704 J L
wd ; wd
p e T ESE S
o o I O Y SO OO
wd o
2 2
Iy wd
o o
o e TR
o s
Site :03CHO2-CA Site :03CHO2-CA
Condition : PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition : PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
- RBWATO03000Ksis YOWS000000R s STt - RBWET000C0nKriz VBWRS0D0300Ks 12 SW T
asavm — s —
waq g
1 1
10,0 Yavi 110,
g g
900] \\/‘ 90|
w v wd
70 /JW N 70d
wd o~ wd 1
s00] s00]  ——
o e e e S A ——
40.0| 400"
2 2
Iy wd
wd wd
o o ST T
s oy ey
Site :03CHO2-CA Site :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 HORIZONTAL Condition  : AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto : RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

6+3 Horizontal Fundamental

el (dBuVim) Date: 08162021

100 4
90,0} "‘\J
Al

700)
600) .

s00)

IPERK_BE_74

a0
304
200
100

a2 2450, 2840, 2450, 2460, 270, 2480, 2490, 250
Frequency (MHz)
Site :03CH02-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

el (dBuVim) Date: 08162021

1300
1200
09|

AAAA
90.0f e /
w04 o

A2
60.0/ \l\ AVG_BE 54
s00) S

400)

300
200)
100)

a2 2450, 2440, 2450, 2450, 2. 2480, 249, 250
Frequency (MHz)
Site :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 91200-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

Avg. Left blank

TEL : 408 9043300 Page Number : D25 of D87



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

6+3

Vertical

Fundamental

Avg.

Condition  : AV6_BE_54 3m HORN 91200-HF_02113 VERTICAL
RS

BW:1000.000KHz VBW:1.000KHz SWT:Auto

e gBvm) Date 08152021 o om) Date 08162021
1304 1304
1204 1204
1o 109
1004 1000
s s0d
s0d s0d
veakTa
700 M 70 f LMW
o0 o0 ecengarel s
s00) 1ot I VU A A
a0 40
304 304
204 204
104 104
57 P E T T T % T T 7w B B 7w 00
eauency (Wi reauency (e
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
 RBW:I000.000KHz VBW:3000.000kHz SWT:Auta | RBW:I000.000KHz VBW:3000.000KHz SWT:Auta
e gBvm) Date 08152021 —— Date 08162021
1504 1504
1204 1204
100 a 100
AN
1004 100
s0d %0
s0d s0d
700 f/ W, 700
s0d A s0d -
s0d A s0d e
O S ——— A —
«d Py
304 304
204 204
10d 10d
570 I R T T T o 0w T T T B B 7w )
Heauency () Heauency (MHa)
Site. :03CHO2-CA Site. :03CHO2-CA

Condition = AV6_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

6+3

Vertical

Fundamental

Peak

el (dBuVim)

Date: 08-16-2021

1300
1200
o
1000
90
80
700
60
S0
a0
304
200
100

%m

IPERK_BE_74

4

420

Site
Condition

2450, 2840, 2450, 2460, 270, 2480,
Frequency (MHz)

:03CH02-CA

+PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2490, 250

Left Blank

Avg.

el (dBuVim)

Date:

08162021

1300
1200
o
1000

904

700
60
S0
a0
300
200
100

s0d_

AVG_BE 54|

T

420

Site
Condition

250, 2440, 2450,

2450, 2. 2480,
Frequency (MHz)

:03CHO2-CA
+ AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

249,

2500

Left Blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO09 2452MHz

6+3 Horizontal Fundamental

el (dBuVim) Date: 08162021

el (dBuVim) Date: 08162021

1300 1300

809 PERK_BE 74 809 PERK 74
700) 700

500) 50,0 btk s A b
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL
e e T s R
s0d T 500 e | e
400 40,0 T
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 HORIZONTAL Condition  : AV6_54 3m HORN 9120D-HF_02113 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D28 of D87



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO09 2452MHz

6+3 Vertical Fundamental

o VaYaw o
809 PERK_BE 74 809 i PEAK 74
‘ i ———
50.0( B e

wd wd

st s
Site. :03CHO2-CA Site :03CHO2-CA
Condition  :PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 VERTICAL
- RBWAIO03000Ksis YOWS000000R s SWT-Auto - RBWATO00C0nKTIz VBWRSO0300KHs SW Tt
Peak

o oo
~/
1000 J \W

1000
5

ool Ve 0ol

A

700 ’\/\ \ 700 )

609 AVG_BE 54| 600 AV 54]

saq) s0d e s | —

— T

400 B e

300 300

200 200

100) 100

TR T 7450 7450 7 2480 T 70 oo 060007000z 770 500
reauency owiz Freauency (wiz
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_02113 VERTICAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto :

BW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D29 of D87



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

6+3

Horizontal

Fundamental

el (dBuVim)

Date: 08-16-2021

1200
100
1000 w
o00) SNV
80. nM M

\

S—

PERK_BE 74

1300
1200

!

00| l
600) -

recrtbencter
500l i

el (dBuVim) Date: 08162021

0|

1000

Avg.

Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 HORIZONTAL
+ RBW:1000.000KHz VBW:1000KHz SWT:Auto

10 a0
300 200
200 200
104 100
TR T 7450 7ik0 270 7380 0 %0 oo 06000 Zioo 20 Za0 770 o0
pe—— Hreauency (M)
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL
 RBWHI000.000KHz VBW:3000000kHz SWTiAuta  RBWSI000.000KHz VBW:3000.000KHz SWTiAuto
e @savim) Date 00102021 —— Date 08162021
130 1304
120.0/ 120.0/ 1
1100 /\/\/\/\ 10
1000 1000
\
o0 /\, 004
700 700
o0 00| -
saq) r— s00) S i ——
400 40,0 T
300 300
200 200
100) 100
TR T 7450 7450 7 2480 T 70 oo a0 6 To 007000z 270 500
pea—— Freauency (wiz
Site. :03CHO2-CA Site. :03CHO2-CA

Condition  : AV6_54 3m HORN 9120D-HF_02113 HORIZONTAL
RS

BW:1000.000KHz VBW:1.000KHz SWT:Auto

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH10 2457MHz

6+3

Vertical

Fundamental

Avg.

+ AV6_BE_54 3m HORN 9120D-HF_02113 VERTICAL

RBW:1000.000KHz VBW:1.000KHz SWT:Auto

Condition  : AV6_54 3m HORN 9120D-HF_02113 VERTICAL
+ RBW:1000.000KHz VBW:1.000KHz SWT:Auto

iseavm) oweon102021 . one 06102021
1 0
1200 1200
o N o
1009 / \\ 1009
904) Nm/ %‘J 90|
70, 70, j l
w0d 5 w0d
\, IPITTRRO | BT
500 g ARV Y S S o
w04 P
509 509
209 209
109 109
T T U T w3 T [N -
amancy Oy ey s
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 VERTICAL
{REWHI000.000KHz VBW:3000.000KHz SWT:Auto {RBWAI000.000KHz VBW:3000.000KHz SWT:Auto
it oweos152021 . one 06102021
10 100
1200 1200
o o
W\f\
1000 1009
904) \/ 904
80 \/\/ \’\ 80
700 700
09 AVG_BE 54| 09 AVG 54
500 50 R ———— a1
w04 P
509 500
209 209
109 10d
T ) T [N W= )
eoencs iy Heaencs
Site. :03CHO2-CA Site. :03CHO2-CA
Condition
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

100.0) e 100.0|
200 h o0
09 IPEAK BE 74 e09) PERK 74
ST P o e
50.0( et 50,0 mbrrmaresnmdhee Ao okt et A
P P
ey vy L
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL
RBWI000.000KHz VBW-3000.000KHz SWT:Auto RBWEI000000KH 1z VEW:3000.000K+Hz SWT-Auto
. oweos 25202 . oneov 25201
Mo TS 09|
Va
09 AVG BE 54| 09 AVG 54
50.0) S T 50| .
400 A0 QT —
Haavncs i) Heaencs
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_02113 HORIZONTAL Condition  : AV6_54 3m HORN 9120D-HF_02113 HORIZONTAL
: RBW:1000.000KHz VBW:1.000KHz SWT:Auto + RBW:1000.000KHz VBW:1.000KHZ SWT:Auto
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

6+3 Vertical Fundamental

el (dBuVim) Date: 08252021 el (dBuVim) Date: 08252021
1300 1300

1200 g 1200

09| M\\\

09|
“

0q Y 0

900 90|
809 IPERK BE T4 809

PERK 74
700 M 700
60.0/ 4

| i 09 et

s00] o s e 500l Al ettt

400 400

300 300

200 200

100 100]

460 2471, 2481 4892401 2500 000 300, 1500 4700, 1000 2100. 2300, 500 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CHO02-CA

Site +03CHO2-CA
Condition  : PEAK_74 3m HORN 9120D-HF_02113 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Condition  : PEAK_BE_74 3m HORN 9120D-HF_02113 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

ol aBavim) Date:08.25.2021 o aBavim) Date:08.25.2021
1300 1300
1200 1200
Moap TN Py
100.0f \ 100.0f
90 90
a0 004
704 704
609 AV BE 54| 600 AV 54]
S0 & 500 o ]
400/ L e
204 1 204
204 209
100 100
150 T a8 852451 750 G0 W00 w0 w0 o0 70 7306 200 700 E)
Freauency (WHz) Freauency (WHz)
Site :03CHO2-CA Site. :03CHO2-CA

Condition  : AV6_BE_54 3m HORN 91200-HF_02113 VERTICAL

Condition  : AV6_54 3m HORN 9120D-HF_02113 VERTICAL
RBW:1000.000KHz VBW:1.000KHz SWT:Auto RS

BW:1000.000KHz VBW:1.000KHz SWT:Auto

Avg.
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FCC RADIO TEST REPORT

Report No. : FR210727001B

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO1 2412MHz
6+3 Horizontal Fundamental
[ S — ———
50.0| 500 iyttt
o
RO T00D 000k2 VoW 0000 Ut RO T000 0002 VDU 3000 000K WAt
Peak
120.0{ 1200 1
504 504 S B E——
40.0| An.n-————/—/’_“—‘_’_/’/
Condition : AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition : AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL
ROWIO0D 000K VOO S0NKETE WA ROWI00D000Rs VoW 50K WAL
Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

6+3 Vertical Fundamental

el (dBuVim) Date: 08132021 el (dBuVim) Date: 08132021
1300 1300
1200 1200
09| 09|
1000 1000
900 90|
809 A 809 PERK 74
704 /‘ 704
600] 600) i
s00] D
400) 400
300 300
200) 200)
100) 100)
30 2320, 2340, 2360. 2360. 2400 15 000 300 1500, 700 1900 2100 2300 2500, 2700 000
Frequency (MHz) Frequency (MHz)
Site :03CH02-CA Site +03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) Dats08 132021 ot ) Dats0n 132021
1504 1504
1204 1204
0 10
s0d %0
s0d s0d
70d 70d
o0d ff w0d e
504 - / 50 e —
400 L e R
304 304
204 204
10d 10d
TR P o0 P s o 0w T T T B B 7w )
reauency i) reaiency (e
Site. :03CHO2-CA Site. :03CHO2-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RS

Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
BW:1000.000KHz VBW:0.300KHz SWT:Auto :

BW:1000.000KHz VBW:0.300KHzZ SWT:Auto

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO2 2417MHz

6+3 Horizontal Fundamental

o1 0Buvim) Date: 08132021 el (@Buvim) Date: 08132021
1300 1300
1200 N 1200)
10.0| | 10.0|
1000 1000
90 90
80 80 sexiCr
700 00| J
o o SRS SR e
504 50,0t
a0 40
304 300
200 200
100) 100)
10 2520, 7540 7360 2560 20 2420, 2430 000 00 f500. 700 1900 2100 2300 2600 2700 000
Frequency (WHz) Frequency (WHz)
Site : 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

o Dat:08 132021 ot aavmy Date:08 132021
1200 1200
1200 1200
100 /\/\, 100
1000 1000
s0g o0
200 ~f 200
700 700
w00 w00 e
500 5”—/—/_/_/_“4  ————
w0 1
200 200
200 200
100 100
70 7 =0 = D gD w70 o007, o0, Te00 o030 00 men o
Preauency i Freaiency (i
Site :03CHO2-CA Site. :03CHO2-CA

Condition  : AV6_BE_54 3m HORN 91200-HF_01895 HORTZONTAL
RS

Condition  : AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
BW:1000.000KHz VBW:0.300KHzZ SWT:Auto RS

BW:1000.000KHz VBW:0.300KHzZ SWT:Auto

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO2 2417MHz

6+3 Vertical Fundamental

104 k) 1104

‘ / s -
50,0/ 50.0f orrthanmar etk

Site : 03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

Condition  :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

~
o S/ w0

Rl R — I

400 B A S

300 300

200 200

100 109

310 2520, 7540 7360 2560, 2400, 220, 2430 000 00, 1500 1700 1900 2100 2300, 2500 2700 000

Frequency (MHz) Freauency (MHz)

Site +03CH02-CA Site :03CH02-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RS

Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
BW:1000.000KHz VBW:0.300KHz SWT:Auto :

BW:1000.000KHz VBW:0.300KHzZ SWT:Auto

Avg.
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO3 2422MHz

6+3 Horizontal Fundamental

5

800 800 i PR
1 -
50.0( 50.0fpnhcti A A

Site. :03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

e @s0vim) Date 05132021 e @sovm) Date 08132021
130 1304
120.0/ 120.0/ 1
0 VN 10
anq) a0q)
ool / 0ol
704 /“ 704
o0 s 00| -
sa) 5 s0q) e ——
400 400
300 300
200 200
100) 100
510 70 =0 60 60 70 24 7m0 om0 e w70 a0 7 7o 500
Frequency () Freauency (M)
Site. :03CHO2-CA Site. :03CHO2-CA

Condition  : AV6_BE_54 3m HORN 91200-HF_01895 HORTZONTAL
RS

Condition  : AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
BW:1000.000KHz VBW:0.300KHzZ SWT:Auto RS

BW:1000.000KHz VBW:0.300KHzZ SWT:Auto

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m
ANT 802.11n HT20 CHO03 2422MHz
6+3 Vertical Fundamental
120.0/ A, 120.0/ .
109 " 110
700| f 700| Jl
50,0 50, aW‘M“WW“Ww
Site. :03CHO2-CA Site :03CHO2-CA
Condition  :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
- RBWATO03000Ksis YOW-S000000R 1z EWTAuto - RBWATa00C0nKrIz VBWRSO00500 3 SWT-Auts
Peak
100 100 i
1000) ( \/\ 1000]
500 500 — Jt——
400 40.0f———— e
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
: RBW:1000.000KHz VBW:0.300KHz SWT:Auto + RBW:1000.000KHz VBW:0.300KHz SWT:Auto
Avg.

TEL : 408 9043300
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

6+3 Horizontal Fundamental

1200 A 1200

100 f 100

50.0( 50O A A b b
Site. :03CHO2-CA Site. :03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A

900 y 900

80| // 80|

704 /“‘ 704

600 F//\ 60 s
500) 1 - 500 i ———— g e
400/ L e e

Site :03CHO2-CA Site. :03CHO2-CA

Condition  : AV6_BE_54 3m HORN 91200-HF_01895 HORTZONTAL
RS

Condition  : AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
BW:1000.000KHz VBW:0.300KHzZ SWT:Auto RS

BW:1000.000KHz VBW:0.300KHzZ SWT:Auto

Avg.
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

6+3

Horizontal

Fundamental

Peak

el (dBuVim)

Date: 08132021

1300
1200
09|

80
700
60
S0
a0
304
200
100

7
Pz

IPERK_BE_74

S T———.

420

Site
Condition

2450, 2840, 2450, 2460, 270, 2480,
Frequency (MHz)

:03CH02-CA

+PEAK_BE_74 3m HORN 91200-HF_01895 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2490, 250

Left blank

Avg.

Date: 08132021

1300
1200
o
1000
904
80
700
60
S0
a0
300
200
100

AVG_BE 54|

T

420

Site
Condition

250, 2440, 2450, 2450, 2. 2480,
Frequency (MHz)

:03CHO2-CA

+ AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

249, 250

Left blank
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - L

6+3

Vertical

Fundamental

Avg.

BW:1000.000KHz VBW:0.300KHz SWT:Auto

+ AV6_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

- f— o f—
wnd wnd
] e >
w0 w0
nd wnd
wd wd
wd wd s
o W d J ;l
wd . L “ et [t
BB
d i
wd g
wd wd
] ad
wd wd
N T e TN T S = s )
oy ey e
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBWAT000000K+ 2 VBW-3000000K4 1z SWT-Auto RBIT000000Ks 2 VBW:3000.000Ks = SWT-Auto
oy Ju— s Jo—
wnd wnd
e |
g o
nd wnd
wd wd
wd wd
nd / nd
N
S/ L
500] T —r 500/ P—
400 P e
wd wd
ad ad
wd o
o T T T E T SN = s 8
Froy L
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition
R

TEL : 408 9043300
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Report No

.+ FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

6+3

Vertical

Fundamental

Peak

el (dBuVim)

Date: 08132021

1300
1200
o
1000
90
s00)
700
60
S0
a0
304
200
100

S

%WWWM

IPERK_BE_74

420

Site
Condition

2450, 2840, 2450, 2460, 270, 2480,
Frequency (MHz)

:03CH02-CA

+PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2490, 250

Left Blank

Avg.

el (dBuVim)

Date: 08132021

1300
1200
o
1000

904

60
S0
a0
300
200
100

800
700)

AVG_BE 54|

1

420

Site
Condition

250, 2440, 2450, 2450, 2. 2480,
Frequency (MHz)

:03CHO2-CA

+ AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

249, 0

Left Blank
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO9 2452MHz

6+3

Horizontal Fundamental

Peak

el @BuVim) Date: 08132021 el (@Buvim) Date: 08132021
1300) 1300) 1

1200) "\\"w‘\ 1200)

10 "‘~. 110,

1000) - ) 1000)

0.0/ Hune” 90.0f

s PEAK_BE 74 sy PEAK 74

700| N 700| /

NI , J .
o

50,0 Pttt
400 400
300 300
200 200
100 100]
430 2440, 2450, 2460. 2470, 2480, 2490, 2500 000 300, 1500 4700, 1000 2100 2300  2500. 2700, 3000
Frequency (MHz) Frequency (MHz)
Site :03CHO02-CA Site :03CHO02-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

el (@BuVim) Date: 08132021 el (@Buvim) Date: 08132021
1300) 1300)
1200) 1200) H
10 110,
1000 t 1000)
900 ! \ 900
B A\ 800
700 700
609 AVG_BE 54| 600 AV 54]
500 . 500 7
400 a0
300 300
200 200
100 109
430 2440 250 2460, 70, 2480, 2250 2500 000 00, 1500 1700, 1900 2100 2300, 2500 2700 000
Frequency (MHz) Freauency (MHz)
Site +03CH02-CA Site :03CH02-CA

Condition  : AV6_BE_54 3m HORN 91200-HF_01895 HORTZONTAL

Condition  : AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto RS

BW:1000.000KHz VBW:0.300KHzZ SWT:Auto

TEL : 408 9043300
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WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CHO9 2452MHz

6+3 Vertical Fundamental

el (dBuVim)

Date: 08132021

el (dBuVim) Date: 08132021

1300 1300
1200 1200
09|

EVlaNY o
oy oy
o \» w
wd

PERK_BE 74 809 PERK 74
700 700
600) 609 o

s e
s00) - SR
400) 400
300 300
200) 200)
100) 100)
430 2440, 2450, 260, 2470, 2480, 240 250 000 300 1500, 700 1900 2100 2300  2500. 2700 000
Frequency (MHz) Frequency (MHz)
Site :03CH02-CA Site +03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

Condition  :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

-~

N N\4

X

09 AVG_BE_54| 09 AVG 54|
s00] s00]  E———
40.0| Ann———/’_h‘"—’_‘/"_’

Site :03CHO2-CA Site :03CHO2-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto RS

BW:1000.000KHz VBW:0.300KHzZ SWT:Auto

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH10 2457MHz

6+3 Horizontal Fundamental

o v oat: 132021 o vy oat:on-132021
1504 1204

1200 T, 1200

109 109

1000w 1004

s 504

so0) PEAK_BE 74 eog) PEAK 74
74

700 1

600) 1 609 |
it

s00)

400) 400
300 300
200) 200)
100) 100)
430 2440, 2450, 260, 2470, 2480, 240 250 000 300 1500, 700 1900 2100 2300  2500. 2700 000
Frequency (MHz) Frequency (MHz)
Site :03CH02-CA Site +03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

el (dBuVim) Date: 08132021

el (dBuVim) Date: 08132021

1300 1300

1200 1200

09| 10|
1000 1000
900 90|

s00) \/ s00)

700 700
609 AVG_BE 54| 600 AV 54]
saq) s00) R i o e =
400 B e
300 300
200 200
100) 100
TR T 7450 7450 7 2480 7 7500 oo a0 6 To 007000z 270 500
requency (uia) reaency (WHa)
Site. :03CHO2-CA Site. :03CHO2-CA

Condition  : AV6_BE_54 3m HORN 91200-HF_01895 HORTZONTAL

Condition  : AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto RS

BW:1000.000KHz VBW:0.300KHzZ SWT:Auto

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH10 2457MHz

6+3

Vertical

Fundamental

Avg.

+ AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

e @sovm) Date 08132021 o aBvm) Date 08132021
130 1304
T
1209 1200
0 0
1000 1000
anq) s0q)
o
809 PERK_BE 74 809 PEAK 74
700 700
o00) 00l J !
ittt
50.0( 500 spnimmir st A
10 a0
300 200
200 200
100) 100
TR T 7450 7ik0 270 7380 w0 %0 oo 06000 Zioo 20 Za0 770 o0
pe—— Hreauency (M)
Site. :03CHO2-CA Site. :03CHO2-CA
Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition  : PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
 RBWSI000.000KHz VBW:3000000kHz SWTiAuto  RBWSI000.000KHz VBW:3000.000KHz SWTiAuto
e @savim) Date 00132021 e aBwvm) Date 08132021
130 1304
1209 1200 ;
0 o 10
/
anq) — a0q)
ool 0ol
70.0| /\/ 70.0|
609 AVG_BE 54| 600 AV 54]
saq) N D R R B B S =
a0 a0
300 300
200 200
100) 100
TR T 7450 7450 7 2480 T 70 oo a0 6 To 007000z 270 500
reauency owiz Freauency (wiz
Site. :03CHO2-CA Site. :03CHO2-CA
Condition

Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
+ RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

6+3 Horizontal Fundamental

el (@Buvim) Date:08.122021 el (@Buvim) Date: 08122021
1300) 1300)
ﬂn.n'W\ 1200)
10 ' 110,
1000) 1000)
900 900
s . e s f -
700 700
Ll R e e 9 B S S
500 P
400 400)
300 300
200 200
100 100
60 o7 281 4802491 7500 000 00, 1500 1700 1900 2100 2300, 2500 2700 000
Freauency (MHz) Freauency (MHz)
Site +03CH02-CA Site +03CHO2-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

Condition  : PEAK_74 3m HORN 9120D-HF_01895 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

e aBvm) Date 00.-12.2021 e aBwvm) Date 00.-12.2021
1504 1504
1204 1204
o | 0]
90.0f - 90.0f
s0d \ s0d
70d 70d
a9 \—\ R ag o
saq S sad ——
400 40— T
304 304
204 204
10d 10d
o i i T 0 T R~ T 000
Freauency (wiz Freauency (wiz
Site. :03CHO2-CA Site. :03CHO2-CA

Condition  : AV6_BE_54 3m HORN 91200-HF_01895 HORTZONTAL
RS

Condition  : AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
BW:1000.000KHz VBW:0.300KHzZ SWT:Auto RS

BW:1000.000KHz VBW:0.300KHzZ SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D48 of D87



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT 802.11n HT20 CH11 2462MHz

6+3 Vertical Fundamental

o amuvim) Date: 08-12.2021 ) aBovim) Dat:08-12.2021
130 130
120 1200

i hmicy
) ™ o)

My
1000 1000
a0 Y
809 PEAK BE 74| 800 PEAK 74
704 704
/
b, i |V
R DS RSP SO O Y O O R I e

500l S0t
409 a0
300 300
204 204
100 100

2400 2462465 24T 240 2471 7 18924912493 24952457, 2500 G0 o feo. oo oo 2i0 B0 200 270, 000

Tremwency M) Treuency (i)

Site 03CHO02-CA Site 03CHO2-CA

Condition  :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

Condition :PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Peak

A (@BuVim) Date: 08-12.2021 A (@Buvim) Date: 08-12.2021
1300 1300
1200 1200 .
10| /R\/\ 100
1000 1000
90| 90.0]
80 800
00| 00|
s0q) ‘Avq BE 54| 600 _/{ A5 54
50.0) = 50.0) —
400 B e e
300] 300]
200 200
100] 100]
2460 2463.2465.2467 2469. 2471 7 469.2491.2493. 24952497, 2500 000 300 1500, 700 1900 2100 2300 2500, 2700, 3000
Frequency (Miz) Frequency (Miz)
site 03CH02-CA site 03CH02-CA

Condition  : AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

Condition  : AV6_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Avg.

TEL : 408 9043300 Page Number : D49 of D87



ssamonias. FCC RADIO TEST REPORT

Report No. : FR210727001B

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

6+3

Horizontal

Fundamental

Peak

) (@BuVim) Date: 08.25.2021

i et frsssoeas it

Wﬂv“\\[

=

3102320, 2340 2

Site

Condition

2380, 2400. 240 240, 24
Frequency (MHz)

03CH02-CA

PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) (@BuVim)

Date: 08.25.2021

PRI N R PR 2 S

T

PERK 74|
—
2700, 3000

300 1500, 700 1900, 2100, 2300

Frequency (MHz)
03CH02-CA

PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (0B

) Date: 08.25.2021

-\Aﬂ/\

~

Site
Condition

3102320,

2340, 2360,

2380, 200. 220, 2040, 24
Frequency (MH)
03CHO02-CA
AV6_BE_54 3m HORN 9120D-HF_01895 HORTZONTAL
BW:1000000KHz VBW:0.300KHz SWT:Auto

) @Buvim) Date:00.25 2021
WeE
I ———
1 I ————
oo W00 06 1900 70 70 7700 E)
Froauency (WHz)
03CHO2-CA

AV6_54 3m HORN 9120D-HF_01895 HORTZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

6+3

Avg.

50.0)

=

400
300
200
100

2420 2430, 2840, 2850, 2460, 210, 2880,

Frequency (Miz)

site 03CH02-CA

Condition  : AV6_BE_54 3m HORN 91200-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

2450,

Horizontal Fundamental
uno\*/“w\' R Wi
I
%00 o
700 J"\\
Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
"RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left Blank
o NN
g \
a0l 8
700 TN

Left Blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Repor

t No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - L

6+3

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

ot i) oo 0n 2 2021 s s ot 0822021
1500 1500 .
1200 1200
1104 v KVM\\A 110 |
1000 1000
%00 %00
809 #00) Y PRk 74
7 7 [
bl o P ———| e
509 Ot VO S VSO S
and ad
300 %00
204 204
109 100
N - I S T o T e T 7o B 2w 7w
rsauency i) Feeaiency e
Site 03CH02-CA Site 03CHO02-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
- oot 0n 25 2021 . ot 0822021
1500 1300
1200 1200 :
o) o)
v FavaLy, by
%00 %09
700 7 AV 700
500 500 p—
— A ——=
and P S
300 300
20d 204
109 100
- I R T o T oeTaw 7ie Tz 7 S
reauency e Teeaiency e
site 03cHO2-CA ite 03cH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition 'AVG_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO3 2422MHz - R

6+3

Avg.

AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Vertical Fundamental
HHOW
|
Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
"RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak Left blank
VAR
100.0{ /-
e
704 TN

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

6+3

Horizontal

Fundamental

el (@BuVim) Date: 08-13:2021

AV
P /

R SUARHES SH SU SN S P

A (@BuVim)

Date: 08-13-2021

PERK 74

B - ——

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

50.0| 50,0fser A S a2
-
"
Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
120.0| 120.0| 1
110, \ 110.0]
wod o
p p
80.0| r\/ 800|
—— g — ——
40.0| . 40, OH'——/'“—’_’V_‘
-
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

6+3

Horizontal

Fundamental

Avg.

100]

//\//\w\ e \/\‘
X

N

o
G B 54

'

2420 2430, 2840, 2850,

site

2460, 210, 2880, 2450, 250
Frequency (Miz)

03CH02-CA

Condition  : AV6_BE_54 3m HORN 91200-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

) @Buvimy Date: 00432021
1300
e A
o "
90, e
t0g pEAK BE 74
700
60 3
uN—
500
400
300
200
100
G T 7 T )
Froquency (WH:)
site 03CHo2-CA
Condition  : PEAK_BE_74 3m HORN 91200-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @guvimy Date: 00432021

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - L

6+3

Vertical

Fundamental

el (@BuVim)

Date: 08-13-2021

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

s ouim) e as.13.2021
1500 1500
1200 1200
0] M 110
g /" b !
%00 %00 !
w0 i 500 1 .
7 //‘ 7
600) 1 609 ey A
w00 o 1 OO PO UUON F
and and
300 %00
204 204
109 100
N - I S T o T e T 7o B w7 dm
Treavoney ) Treasoncy g
Site 03CH02-CA Site 03CHO02-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
- oo 0n.13.2021 - e 013,202
1500 1300
1200 1200
;
o) o)
—~ N
1000 Y4 WANLWE 1000
%00 %09
a0 800 }
7 7
o0 /\/\ a0 R
500 ; 500 ——
—
and P e
300 300
20d 204
109 100
- I R T o T e Toe T 7ioe T w7 S
reauency e Treasonc i
site 03cHO2-CA ite 03cH02-CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition 'AVG_54 3m HORN 9120D-HF_01895 VERTICAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO6 2437MHz - R

6+3

Horizontal

Fundamental

Peak

A (@BuvVim)

Dat: 0813 2021

1500

1200)

1104 wm"/\“fm

1000/ \

90.0| ‘\M‘

e00| ”W"\V\\ PERK_BE 74

70

s0a)

s0a)

<00

300)

200

100

G T . LB
requencs ()

Site 03CH02-CA

Conditic

ion  :PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

Left blank

Avg.

A (@BuVim)

Date: 08-13-2021

1300
1200
10|

a0
700
60|
50
400
300
200
100

1000 NN —
VI

—

AVG_BE_54|

2420

site
Condition

2430, 2840, 2850, 2460, 210, 2880,
Frequency (Miz)

03CH02-CA

AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

2450,

250

Left blank

TEL : 408 9043300
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

6+3

Horizontal

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

igscm) one 00252021 s p—
1) 10
10 100
nd nd
10 o0 |
00| 90| /‘
and) g 800
vk
700 /““’\' 700 J l\,.
w0d , 609
g ——
ol o PO AU R o
P P
200 200
200 200
109 101
G - N S T- e T N (R e s 8
roqseney W) oy i
Site 03CH02-CA Site 03CHO02-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
s m) one 00252021 s oo 00252021
w00 10
100 10 ;
g | nd
10 104
%0 %09
w0 s00
700 VA 700
AV
600 600 -
509 j 500 — ———
40.0| 40, Ou—,w“‘/-
300 300
200 200
100 101
- T S T T T L MU~ R 8
reaveney ) ey
site 03cHo2-cA site o3cHo2-cA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL Condition 'AV6_54 3m HORN 9120D-HF_01895 HORIZONTAL

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

6+3

Horizontal

Fundamental

A (@BuvVim)

Date: 08-25-2021

1300
1200
10|
1000

a0
700
60|
50
400
300
200
100

mv,wmw;”

PN

A,

[PEAK_BE 74|
7

2420 24, 2840, 250,

Avg.

Condition

AV6_BE_54 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:0.300KHz SWT:Auto

Site 03CHO2-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 HORIZONTAL
RBW:1000.000KHz VBW:3000.000kHz SWT:Auto
Peak Left blank
1100| o — =
- / NN
ol \
00 Nt AVG_BE 54|
Site 03CHO2-CA

Left blank

TEL : 408 9043300

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - L

6+3

Vertical

Fundamental

Avg.

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

RBW:1000.000KHz VBW:0.300KHz SWT:Auto

el By oaes 08252021 o oat: 0825 2021
1304 1304
1204 1204
1100 Vs 110
100 . 100 |
s0d E s0d ]
w0 [ i
7o) 704 T
saq) T 600l |
N o
s0d t 0o bt
100 a0
304 300
200 200)
10 10d
T T T D E R T N 0 Tea o6, w000, 2ion 20, 2500, 2700 5000
Froguency M) Froguoncy (M)
Site 03CH02-CA Site 03CHO02-CA
Condition PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL Condition PEAK_74 3m HORN 9120D-HF_01895 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) gBvm) oaes 08252021 J o) oat: 0825 2021
1304 1304
1204 1204 X
10 10
100 100
s0d %00
w0 a0l
Pavuh /
704 n 700
a0 s00l | R
504 504 " — ——|
S — —
40.0| 80,
304 304
200) 200)
10 10
T T T T o0 E R T N 0 Tea oo o000, 2io0 20 2500, 20 5000
Froauency M) Frouoncy (M)
site 03cHo2-CA site 03cHo2CA
Condition AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL Condition 'AVG_54 3m HORN 9120D-HF_01895 VERTICAL

TEL : 408 9043300

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No

.+ FR210727001B

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT40 CHO9 2452MHz - R

6+3

Vertical

Fundamental

Peak

1 (dBuVim)

Date: 08-25.2021

1300
1200
09|

80
700
60
50
409
300
200
100

g T

- %
00 e

PEAK_BE 74

PR,

120

Site

243, 2440, 2450, 2450, 2410,
Frequency (MHz)

:03CH02-CA

Condition  : PEAK_BE_74 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHzZ SWT:Auto

2480, 200, 2500

Left blank

Avg.

1 @BuVim)

Date: 08-25.2021

1300
1200
o
1000

90.f

s00f—
700
60
50
409
300
200
100

I

\

\

i AVG_BE 54

e

120

Site
Condition

24, 2440, 2450, 2460, 2am0.
Frequency (MiHz)

:03CH02-CA

* AV6_BE_54 3m HORN 9120D-HF_01895 VERTICAL

+ RBW:1000.000KHZ VBW:0.300KHzZ SWT:Auto

2480, 2050, 2500

Left blank

TEL : 408 9043300
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ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

6+3 Horizontal Vertical

A (@Buvim) Date: 10.05:2021

o
o
P P
809 PEAK 74 809 PEAK 74
600 ) 609 e w65
50.0} + s 50.0} 4 e -
i —— e m—
40.0| s S 40.0| e
]
ad
sy i sy i
Site 03CHO02-CA Site 03CHO2-CA

Condition  : PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition  :PEAK_74 3m HORN 9120D-HF_02113 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D62 of D87



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO2 2417MHz

6+3 Horizontal Vertical

) (@BuVim) Date: 10.05.2021 A (@BuVim)

Date: 10.05.2021
1300 1300
1200 1200
1100 1o0f
1000 1000
90| 90|
809 PEAK 74 809 PEAK 74
700 700
609 . VG 53] 609 Loy VG 54
s00f= T = s00f
7 I e T PRIPREBRS S S
400 b et 400
304 300
200 200
100 100
000 000 G000 8000 f0000 %2000 14000 16000 18000 000 W00 G000 800 90000 12000 14000 16000, 76000
Frequency (WHz) Frequency (WHz)
site 03CH02-CA site 03CH02-CA
Condition : PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition  : PEAK_74 3m HORN 9120D-HF_02113 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D63 of D87



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO3 2422MHz

6+3 Horizontal Vertical

) (@BuVim) Date: 10.05.2021 A (@BuVim)

Date: 10.05.2021
1300 1300
1200 1200
1100 1o0f
1000 1000
90| 90|
809 PEAK 74 809 PEAK 74
700 700
609 VG 53] 609 VG 53]
504 T - 500 1 — =
B e e e e T R MJHWNMW —
a0 TUNPR a0 -
304 300
200 200
100 100
000 000 G000 8000 f0000 12000 14000 16000 18000 000 W00 G000 8000 90000 12000 14000 16000, 76000
Frequency (MHz) Frequency (MHz)
site 03CH02-CA site 03CH02-CA
Condition : PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition  : PEAK_74 3m HORN 9120D-HF_02113 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D64 of D87



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

6+3 Horizontal Vertical

) (@BuVim) Date: 10.05.2021 A (@BuVim)

Oate: 10.05.2021
1300 1300

1200 1200

1100 0o

1000 1000

509 50

09 PEAK 74 809 PEAK 74
70 700

o) )| o0l 2) 3 |
s00} e S 500 O B ———
400 W Ao 400] ot 4

209 200 |

200 200 |

100 100 1

%00 W0 G000 Ba00 70000 2000 7aooe 7000, 18000 700 W0 G0 a0 To000_ 2000 Taooe. 7000 78000
Frequency (WHz) Frequency (WHz)

Site 03CHO2-CA Site 03CHO2-CA
Condition PEAK_74 3m HORN 9120D-HF_02113 HORIZONTAL Condition PEAK_74 3m HORN 9120D-HF_02113 VERTICAL

Peak

Avg.

TEL : 408 9043300 Page Number : D65 of D87



ssamonias. FCC RADIO TEST REPORT Report No. : FR210727001B
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SPORTON LAB.

Appendix E. Duty Cycle Plots

Antenna Band Duty Cycle (%) T(us) 1/T(kHz) |VBW Setting

6+3 802.11b 96.69 13150 0.08 100Hz

6+3 802.11g 81.71 1975 0.51 1kHz

6+3 2.4GHz 802.11n HT20 85.18 5430 0.18 300Hz

6+3 2.4GHz 802.11n HT40 89.53 5385 0.19 300Hz
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